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0A O FAJ'I.‘-IEBCKVII?I METAJITYPIMYECKUA KOMBUHAT"
JOINT STOCK COMPANY "ALCHEVSK IRON & STEEL WORKS"

AD196

94202 r.Anuyesck, yn. Wmunara, 4
Ten. : (06442) 9-23-14
daxkc: (06442) 9-43-47, 3-71-47

94202, Ukraine . Alchevsk . Sohmidt str. 4,

Tel: (06442) 9-23-14
Fax:(06442) 9-43-47, 3-71-47

3ABOACKON CEPTU®UKAT KAYECTBA Ne
MILL'S QUALITY CERTIFICATE Ne

CeuaeTtenscTeo o ApUeMoUHbIX NCNbITaHWAX

Inspection certificate

69472

Hata
DaTte

18.04.04

Jluct u3 nucros
Sheet 1 of 1 sheets

EN 10204/3.1.B

KoHTpakT Ne

2000-207/1ner-

3aBoackoi 3akas Ne

Contract Ne 026/0109-0y-997 Manufacturer's production order Ne 4135
3akasuuk: -Kopnopauus 'MHayctpranbHbiii Cotos Jowbacca ' (MCH)
ans dvpmsl "Oycdepko CA"
Customer: Corporation " Industrial Union of Donbass " for firm" DUFERCO SA"
BaroH Ne 67676775 LOT 1
RW-car Ne
HaumeHosanue ToBapa: ropsveKaTaHblil CTanbHON NUCT ¢ Crangapr:
06p83HbIMM KpOMKamu Standard:
Description of goods: hot rolled steel plates with sheared ASTM A36/A36M
edges ASTM A6/A6M
Mapka cranu ASTM A36 nnockocTHocTb 50% ASTM AB/A6M

Grade of steel

PRIME HOT ROLLED ALLOYED STEEL PLATES WITH BORRON CONTENT 0.0015-0.030%

CocrosHue nocTasku: ropsivekaTaHbIi
Delivery condition: hot-rolled
Ne Homepa Homepa Pasmepbl, MM KonuyecTtso TeopeTuyeckuit
nosuu. | nNNasokK napTui Dimensions, mm ToBapa, BEC,TH
TonwuHa Wupuxa OnvHa wr/mecT Theoretical
Item Cast Ne Test Ne Thickness Width Length Quantity/pcs weight,tn
s | oerz | ss | 50 | dame | oom 106 “sare/ 2675
4 02681 5312 31.75 1829 6096 8 22232
3 02681 5302 254 1829 6096 7 15.561
7 2347 334 9.563 2439 6096 1 1.112
Total quantity (pcs): 22 Total theoretical weight (tn) : 65.161
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~Beinnaeka :

MapTeHoBckuiA cnocob npousBogcTsa.

3aBojckoi cepTudmkart kavecTsa Ne

Steelmaking process : open hearth furnaces. Mill's quality certificate Ne 947
Homep Xumuyeckuii cocras, % Chemical composition, % A
nnaekw C | Mn | Si ST PICTITNJCUlIATNT]T V [Mo[Ti]J]A|[ N ] B
Cast Ne X 100 X 1000 X 100 X 1000
02672 16 86 22 26 11 4 3 3 5 8 <8 <20| 5 5 <8 | 2.2
02681 16 90 21 34 27 8 3 3 5 8 <8 <20 5 5 <8 | 23
2347 19 90 25 26 10 9 4 5 5 8 <8 <20| 6 7 <8 | 2.7

PE3Y/IbTATbl  UCMBITAHUA TEST RESULTS
McnbiTanne Ha pacTskerve u yaapHbii narnb Tensile and impact test
Pa3smepbi 1=(j) OHeprus yaapa KU
obpasua Ot6op o6pasua Tem- | Mpe- | Mpe- | OtHoc.| Cyxe- Impact energy
nepa- | aen | gen nme |2=(j/sm?) YaapHas ssiskocTs KCU U3rmb
Ne D.m. of Specimen Typa yANW- Impact strength
napTau specimen Teky- | npou- | Herue 3=(%)  BonokHucras cocraensiowan
verbl | veetw | Hoeru Fibrous appearance
Tonwu- | wupw- | Mecto,] Han- | Mono- | Taxwmit 4= L:?gﬁg:;b
Ha Ha paene | xemnue Yield | Ten- | Elon- Re-
Hue " Test | point, | sile | gation | duc-
tion
test thick- | width, | Loca | Direc | Posi tem- stre- Bend
Ne ness, mm tion tion tion pera- ngth | Lo=200 of
mm ture Reh Rm, }Lo*=50f areaZ
@ c® Mpa | Mpa % % 3HaueHns Values
1 2 3 In
5310 2 12.5 T +20 | 327 | 482 | 28.0*
2125 T +20 | 322 | 484 | 28.0*
5309 12,5 T +20 | 304 | 475 | 25.0*
@12.5 T +20 | 314 | 468 | 26.0*
5312 212.5 T +20 | 337 | 489 | 30.0*
125 T +20 | 334 | 476 | 35.0*
5302 12.5 T +20 | 301 | 468 | 26.0*
125 T +20 | 303 | 470 | 25.0*
334 9.53 | 40 T +20 | 321 | 476 | 23.5
9.53 | 40 T +20 | 326 | 475 | 23.5
. NaHo B Ykpaure, Mapka cranu, pasmepei, Ne nnasku, Ne napruv, MEXICO, 0271, T0B. 3HaK KOMGUHATE. .-

Mapkupoeka: R

Marking: made in Ukraine, grade of steel, dimensions, cast Ne Ne, MEXICO, 0271, mark of the works.

Knevimoska: Ne nnaeku, Mapka cTanu, T08. 3Hak KOMGUHAT 0271T( Knenmo

Hard stamp: cast Ne, grade of steel, mark of the works 0271T( _stamp -

LiseTHaa MapkupoBKa:

Color marking:
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Moanuce : ?
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